-

brought to you by i CORE

X
=
Q
m_
4
2
S
o
=
o
2
&
@
o
I
o
3
£
2}
©
e
IS
-
9
=
[
=
o
o]
S
«
ke
IS
S
@
1S
=
2
>

provided by Edinburgh Research Archive

I-Rifai, J. ; Khabbaz, H. ; Schafer, A.l. (2011) Removal of pharmaceuticals and endocrine disrupting compound

Removal of Pharmaceuticals and Endocrine Disrupting Compounds in a Water
Recycling Process using Reverse Osmosis Systems

Jawad H. Al-Rifai®, Hadi Khabbaz®, and Andrea I. Schéfer™"

@ Environmental Engineering, University of Wollongong, NSW 2522, Australia
b Faculty of Engineering, University of Technology, Sydney, NSW 2000, Australia
¢School of Engineering, The University of Edinburgh, Edinburgh, EH9 3JL, United Kingdom

* Corresponding author: Ph +44 (0) 131 650 7209; Fax +44 (0) 131 650 6554, E-mail
Andrea.Schaefer@ed.ac.uk

Submitted to
Separation and Purification Technology
13 September 2010

Abstract

A detailed investigation was carried out to evaluate the occurrence, persistence and fate of a range of
micropollutants at different processing points at a full-scale water recycling plant (WRP) in
Queensland, Australia. The WRP, which combines an advanced water treatment plant (AWTP) with a
wastewater treatment plant (WWTP), produces high quality recycled water for industrial users. The
concentrations of 11 pharmaceuticals from various therapeutic categories and two endocrine disrupting
chemicals were examined in full-scale microfiltration and reverse osmosis membrane facilities.
Salicylic acid was the most abundant analyte in the WWTP influent, with a concentration range of 11
to 38 pg/L, followed by bisphenol A with concentrations ranging from 6 to 23 pg/L. The concentration
of all analytes decreased on average by one order of magnitude following primary and secondary
treatment. Gemfibrozil, primidone and carbamazepine were found to have lower removal efficiencies
(74-78%) than other compounds during these stages, which could indicate lower biodegradability. The
microfiltration and reverse osmosis systems were found to further lower the pollutant concentrations by
an order of magnitude. The overall removal efficiencies in the final recycled water were above 97 %,
resulting in product water concentrations of lower than 0.1 pg/L for most compounds. An exception to
this finding was observed for bisphenol A, which was detected in concentrations up to 0.5 pg/L in the
final recycled water.

Keywords: Water Recycling, Reverse Osmosis (RO), Pharmaceuticals, Endocrine Disrupting
Compounds, Wastewater.

5 in water recycling process using reverse osmosis systems, Separation and Purification Technology, 77, 60—-67.

1. Introduction

In recent years, increasing attention has been paid to the presence of micropollutants such as
pharmaceuticals and their residues in wastewater treatment plant (WWTP) effluents and the aquatic
environment. The occurrence and fate of both organic and inorganic micropollutants in the
environment have long been recognised as issues of public health and environmental concern. A wide
range of organic micropollutants have been detected and identified in sewage and effluent-impacted
water bodies, including surface waters and groundwater [1-4].

Municipal wastewater systems are a major pathway for the disposal of pharmaceutical compounds, as
confirmed by the fact that concentrations measured in WWTP influents reflect the amount consumed as
measured by sales of pharmaceuticals [5]. Extensive studies have been conducted on the performance
of wastewater treatment plants with regard to the removal of micropollutants. Results show that a
number of pharmaceuticals are not removed effectively by conventional activated sludge treatment and
considerable amounts of these pharmaceuticals are found in both effluent and sewage sludge [6-8].
Organic micropollutant removal in WWTPs is mainly accomplished by adsorption, biodegradation and
volatilisation [9]. The chemical structure and physicochemical properties of pollutants greatly influence
the effectiveness of these removal mechanisms.

As concerns over the presence of micropollutants in drinking water continue to grow, the use of
membrane processes such as reverse osmosis (RO) and nanofiltration (NF) is becoming increasingly
common in water treatment plants. Currently, a number of Australian water recycling facilities employ
membrane systems to treat wastewater effluents. Recent studies have examined the removal of
emerging micropollutants by ultrafiltration (UF), NF and RO [10-13]. Most of these investigations
were performed at bench scale using flat sheet membrane units or dead-end filtration cells, feed waters
with high solute concentrations and short membrane operation times. Feed waters spiked with target
solutes and virgin membranes were employed, neglecting water matrix effects and membrane fouling,
which is commonly observed in full-scale applications.

The removal processes of micropollutants in RO are complex and, despite many investigations, poorly
understood. The rejection of micropollutants by RO is reported to be influenced by the dipole moment
of compounds [14], the hydrophobicity of compounds (represented by K,.) and the compound
molecular size [15]. Under actual conditions, it is difficult to elucidate the core mechanisms for the
rejection of micropollutants by RO. This rejection is governed by solute-solute and solute-membrane
interactions [16].

The main objective of this study was to investigate, over the period of one year, the occurrence and fate
of micropollutants, mainly endocrine disrupting compounds (EDCs) and pharmaceutically active
compounds (PhACs), in a metropolitan water recycling plant (WRP). The concentrations of
micropollutants were examined in full-scale MF and RO membrane facilities treating real wastewater.
The WRP used for this study employs a conventional activated sludge process in the WWTP phase and
dual membranes (MF followed by RO) in the advanced water treatment plant (AWTP) phase. The
effectiveness of micropollutant removal was investigated at both effluents of the WWTP and the
AWTP. The target compounds were selected on the basis of previous detection in wastewater
combined with anticipated health and environmental effects or bioaccumulation potential.



https://core.ac.uk/display/429703942?utm_source=pdf&utm_medium=banner&utm_campaign=pdf-decoration-v1

Al-Rifai, J. ; Khabbaz, H. ; Schéfer, A.l. (2011) Removal of pharmaceuticals and endocrine disrupting compound

2. Materials and Methods

2.1 Facility Overview

The combined WWTP and AWTP considered in this study is located in Australia and receives mainly
municipal wastewater. The WWTP consists of a grit removal unit and a diffused air activated sludge
process, configured in the following sequence; anaerobic, primary anoxic, aerobic and secondary
anoxic zones. The solids retention time (SRT) in the activated sludge process is around 13 days and the
hydraulic retention time (HRT) is 24 hrs. The AWTP comprises of automatic backwashing 400 pm
screens, followed by MF and RO processes as shown in Figure 1.

[Figure 1]

The WWTP received 152 ML/day between May 2005 and July 2006, from which it discharged 143
ML/day of effluent water into the ocean. More than 13 ML/day were recycled through the AWTP,
which produced 9 ML/day of very high quality water. The product water was delivered to a local
industry, where it was mainly used as cooling tower make-up. The reject flow (MF backwash and RO
brine), which amounted to 29 % of the AWTP influent, or approximately 3.8 ML/day, was sent back to
the head of the WWTP.

Sample Campaigns

Composite raw wastewater samples and grab samples from the secondary effluent and the recycled
water were taken as shown in Figure 1. The composite samples were collected by an automatic device
at half hour intervals during 24 hour periods. Sample volumes collected were not proportional to the
influent flow. All samples were collected in glass bottles (2.5 L), placed on ice and shipped overnight
to the laboratory for testing. Sampling was carried out during the following months: May, September,
November and December 2005, as well as February, April and June 2006.

2.2 Target Analytes

The one-year project was designed to evaluate the occurrence and fate of thirteen micropollutants in the
WRP. These compounds represent two main micropollutant groups: endocrine disrupting chemicals
(EDCs) (bisphenol A and nonylphenol) and pharmaceutically active compounds (e.g., salicylic acid,
diclofenac and carbamazepine) as shown in Table 1 [17, 18, 19, 20, 21, 22, 23, 24, 25].

[Table 1]

The compounds selected for this study have physicochemical properties that are representative of a
wide range of organic compounds potentially present in impaired water sources. The target
micropollutants were classified into acidic and neutral compounds. Table 1 shows the molecular
weight, partitioning coefficient (log K,), dissociation constant (pK,) and solubility of the target
micropollutants. These characteristics are used in predicting the behaviour of micropollutants under
clinical conditions and in environmental assessments.

5 in water recycling process using reverse osmosis systems, Separation and Purification Technology, 77, 60—-67.

2.3 Analytical Methods

Physicochemical Water Characterisation

Upon receipt of samples in the laboratory, a small portion of each sample (50 to 100 mL) was poured
into a glass bottle and allowed to settle before the physicochemical characteristics of the sample were
measured.

Total organic carbon contents (TOC) were determined according to Method 5310B [26] using a
Shimadzu TOC-V¢su (Total Organic Carbon Analyzer) equipped with ASI-V autosampler [27]. The
TOC was determined by measurement of non-purgeable organic carbon (NPOC — the fraction of TOC
not removed by gas stripping). The nitrogen content was determined by measuring total nitrogen (TN)
using a chemiluminescence detector with a Shimadzu Total Nitrogen Module (TNM1) coupled with the
Shimadzu TOC—V¢sh [27].

Ultraviolet absorption (UV) was measured at a wavelength of 254 nm according to Method 5910 [26]
using a Shimadzu UV-Visible Spectrophotometer (model UV 1700 Phara Spec). Turbidity (T)
measurements were performed according to Method 2130 [26] using a turbidity meter (HACH, model
2100N, HACH, S.A/N.V, USA). The electrical conductivity (EC) of samples was measured with a
conductivity meter as a surrogate parameter according to Method 2510 [26]. Measurement of pH was
performed according to Method 4500-H" [26] with a pH meter.

Micropollutant Analysis

Upon receipt in the laboratory, samples were filtered using three different filters: GF/D (2.7 um) and
GF/F (0.7 pm) Whatman filters and 0.48 pum nylon filter membranes (Alltech, Australia). Filtered
samples were kept in amber bottles overnight at 4°C. The following day, samples were allowed to reach
room temperature and adjusted to pH 2-3 by addition of 4 M sulphuric acid to enhance trapping of
acidic compounds on the solid phase extraction (SPE) sorbent. MilliQ water (1 L) was also spiked with
a standard mixture of the investigated compounds to confirm recovery of analytes. Samples were
analysed in batches consisting of 5-6 samples, spiked samples and a blank. A detailed description of the
method of analysis was published by Al-Rifai et al. [28].

For SPE, 60 mg Water Oasis HLB sorbent cartridges (Waters, Australia) were used. The SPE was
performed on a 24-fold extraction manifold (Supelco, Visiprep 24). The SPE cartridges were
conditioned sequentially with 5 mL methyl tert-butyl ether (MTBE), 5 mL methanol and 5 mL MilliQ
water prior to use. Extraction of 1 L samples was carried out under vacuum at a flow rate of
approximately 15 mL/min. After sample loading, the cartridges were washed with 3 mL (5% v/v)
methanol in water. In order to eliminate the presence of water from the eluant, a column of anhydrous
sodium sulphate was prepared and fitted under the SPE column before the elution procedure started.
The SPE columns were eluted with 5 mL (10% v/v) methanol in MTBE. The elution volume was then